
ENDEAVOUR & 
PATRIOT BOARD 

INSTALLATION SHEET 
(866) 476-6276 / (866)IRONCROSS

www.ironcrossautomotive.com
IRON CROSS AUTOMOTIVE INC. 2009

RV10.16.15

MAINTENANCE AND CARE
Only use mild soap for regular cleaning.  For  heavy build up, a 
solution of ammonia and water can be used.  Never use an abrasive 
material, i.e. steel wool, for cleaning purposes.  Use terry cloth 
towels wiping in the direction of the tube at all times.

92-532
2019 CHEVY SILVERADO 1500 

QTY. PARTS LIST QTY. PARTS LIST

16 5/16 x 3/4” Hex Bolts 

5/16 Flange Nuts
 

16 5/16 Flat Washers 

16  

8 E-Clips16 8mm Bolt X 25mm

Remove contents from box and check for missing or damaged parts. Verify all parts are present, making sure to read and understand instructions 
before beginning installation.

1) Locate factory threaded holes on rocker panel and pinch weld that line up with bracket slots.
2) Remove black plastic plugs.
3) Install bracket using 8mm bolt and 5/16 flat washers and lock washers.
4) thread a 8mm x 25mm hex bolt and 5/16” flat washer through top bracket slot into threaded hole.

STEP 1

STEP 2

DRIVER SIDE BRACKET PASSANGER SIDE BRACKET

BEND IN BRACKET SHOULD FACE REAR OF TRUCK.

5/16” Lock Washers16
4
4

Driver side bracket
Passanger side bracket



8mm x 25mm Hex bolt
8mmx25mm Hex Bolt

5/16 Flat Washer

5/16 Lock Washer

5/16 Lock Washer
and Flat Washer

Factory threaded hole

INSIDE BODY PANEL

PINCH WELD

FIG 2

FIG 1

FRONT OF VEHICLE

5/16” Flat Washer

FACTORY 
THREADED HOLE

A1

A2

B
B

C

MOUNTING BOARD TO BRACKET

5/16 x 3/4” Hex Bolt

5/16 Hex Bolt

TOP VIEW

FIG 4a

FIG 4b




